
 

 

DOKUZ EYLÜL UNIVERSITY 

GRADUATE SCHOOL OF NATURAL AND APPLIED 

SCIENCES 

                                                                                             

        

 

 

 

 

EFFECTS OF ANAEROBIC AND AEROBIC 

SEQUENTIALS IN THE TREATMENT OF 

POLYAROMATIC HYDROCARBONS (PAHs) 

FROM A PETROCHEMICAL INDUSTRY 

WASTEWATER 

 

 

 

 

 

 

by 

Oğuzhan GÖK 

 

 

 

 

 

October, 2012 

İZMİR 



 

                                                                                             

        

EFFECTS OF ANAEROBIC AND AEROBIC 

SEQUENTIALS IN THE TREATMENT OF 

POLYAROMATIC HYDROCARBONS (PAHs) 

FROM A PETROCHEMICAL INDUSTRY 

WASTEWATER 

 

 

 

 

A Thesis Submitted to the 
[...]
  
        

      
         (5.65) 

 

The inverse of the methane production rate is plotted against the inverse of the 

OLR, a straight line portion of intercept and slope of line gives 1/Mmax and MB/Mmax, 

respectively. 

 

Linearization of Eqs. (5.63) and (5.65) gives Eqs. (5.66) and (5.67) which these 

equations could be used to determine the kinetic constants for specific total gas and 

methane gas productions:   



102 
 

 

 
 

  

    

 

   
 

 

    
       (5.66) 

 

 
 

 
 

  

    

 

   
 

 

    
      (5.67) 

 

 5.13.4.2. Van der Meer and Heertjes Model  

 

To describe the kinetic of methane gas production, the following empirical Eq. 

(5.68) was used Van der Meer & Heertjes model (Wang et al., 2009). 

 

                         (5.68) 

 

Where ksg is the Van der Meer and Heertjes kinetic constant (mL/mg), and GCH4 is 

the methane gas production (L/day), Si is influent CODdis concentration (mg/L) and 

Se is effluent CODdis concentration (mg/L). 

 

5.13.5 Inhibition Kinetics of PAHs  

 

From the study of enzyme inhibitors valuable information has been obtained on 

the mechanism and pathway of enzyme catalysis, the substrate specificity of 

enzymes, and the nature of the functional groups in maintaining the active 

conformation of the enzyme molecule. The four major types of reversible enzyme 

inhibition, Competitive, un-competitive, non-competitive and Haldane, can be 

experimentally distinguished by the effects of the inhibitor on the reaction kinetics of 

the enzyme, which may be analyzed in terms of the basic Monod rate equation. 

Monod kinetics is one of the simplest and best-known models of enzyme kinetics. 

 

It involves an enzyme (E) binding to a substrate (S) to form a complex (ES), which 

in turn is converted into a product (P) and the enzyme. This may be represented 

schematically as 

 



103 
 

E+S             ES         E+P 

 

Where, the double arrows between S and ES represent the fact that enzyme-

substrate binding is a reversible process. 

 

Under certain assumptions such as the enzyme concentration being much less than 

the substrate concentration the rate of product formation is given by 

 

    
  

  
 

      

      
         (5.69) 

 

Where R is substrate utilization rate (mg/L.d), Rmax is maximum substrate 

removal rate (mg/L.day), Ks is half-saturation concentration (mg/L), S is PAH 

concentration (ng/mL). 

 

The inverse of Eq. (5.69) could be given by Eq. (5.70). 

 

 

 
 

     

       
         (5.70) 

 

The linearization of Eq. (5.70) could be given by Eq. (5.71). 

 

 

 
 (

  

      
) (

 

 
)   

 

    
        (5.71) 

 

Of these transformations, by far the most popular has been Eq. (5.71), which 

corresponds to the Lineweaver-Burk, or “double reciprocal” method of plotting 

kinetic data. When the inverse of substrate (PAH) utilization rate 1/R is plotted 

against the reciprocal of substrate (PAH) 1/S, a straight line is obtained (Lineweaver-

Burk plot) in Eq. (5.71). This line will have a slope of [Ks /Rmax], an intercept of 

1/Rmax on the 1/R axis, and an intercept of −1/Ks on the 1/S axis. Such a double 

reciprocal plot has the advantage of allowing much more accurate determination of 

Rmax and Ks (Dowd and Riggs, 1965). 

http://en.wikipedia.org/wiki/Reversible_reaction
http://en.wikipedia.org/wiki/Michaelis%E2%80%93Menten_kinetics#Assumptions_and_limitations


104 
 

Competitive Inhibition 

Competitive inhibition is easily recognized experimentally because the percent 

inhibition at a fixed inhibitor concentration is decreased by increasing the substrate 

concentration. For quantitative kinetic analysis, the effect of varying the substrate 

concentration (S) on the initial velocity (R) is determined at affixed concentration of 

inhibitor. The competitive inhibition could be expressed as follows: 

 

  

  
     

      

      
  

   
   

         (5.72) 

 

Where, R is substrate utilization rate, (mg/L.day), Rmax is maximum substrate 

utilization rate (mg/L.day), S is PAH concentration (ng/mL), Ks is half saturation 

constant for PAH (ng/mL), ID is inhibitor concentration (mg/L) and KID is inhibition 

constant (ng/mL). Plot of 1/R versus 1/S are then prepared, one for each 

concentration of inhibitor. The plots characteristically give a family of straight lines 

intersecting at a common intercept on the 1/Rmax axis. The apparent Ks for the 

substrate will be greater than the true Ks by the increase in the intercept on the 1/S 

axis. Since the slope of the plot of the uninhibited reaction is Ks/Rmax and the slope 

for the inhibited reaction is Ks/Rmax (1+ I/KID), the slope is increased by a factor of 

(1+I/KID).  

 

Noncompetitive Inhibition 

Noncompetitive inhibition is recognized from plots of 1/R versus 1/S in the 

presence of different fixed concentrations of inhibitor (Table 5.28). The 

noncompetitive inhibition could be expressed as follows: 

 

  

  
     

     

    
  
 

    
  

   
 
        (5.73) 

 

The plots differ in slope but do not share common intercept on the 1/Rmax axis. 

The intercept on the 1/Rmax axis greater for inhibited that uninhibited enzyme, 

indicating that Rmax is decreased by the inhibitor. 



105 
 

 

Uncompetitive Inhibition 

Uncompetitive inhibition is most easily recognized from plots of 1/R versus 1/S at 

fixed inhibitor concentrations. The uncompetitive inhibition could be expressed as 

follows: 

 
  

  
     

      

  
  

   

 

  
  

  
  

   

    
        (5.74) 

 

As the Table 5.28 show, it is typical uncompetitive inhibition that the slope of the 

plots remains constant at increasing concentrations of the inhibitor, but Rmax 

decreases. Uncompetitive inhibition is rare in one substrate reactions but common in 

two substrate reactions. 

 

Haldane inhibition 

This model describes relatively well the microbial growth in the presence of a 

substrate which is at the same time an inhibitor of the metabolism of this microbial 

population that is pure or mixed. Even at low concentrations, phenol had a 

substantial inhibitory effect on the specific growth rate (μmax). The specific growth 

rate tends to increase with the substrate (Monod type relationship), but μ rises to a 

peak and finally decreases due to the inhibitory effect of S as its concentration is 

increased. The Haldane model that has frequently been used to describe this 

inhibition is: 

 

  

  
     

       

       (
  

   
)   

       (5.75) 

 

Where, μmax is the maximum specific growth rate (1/day), S is the concentration 

of substrate (mg/L), Ks is the half-saturation constant for PAH (ng/mL) and Y is 

yield (unitless). The inhibition functions, the slope, the intercepts and the type of 

inhibitions are given in Table 5.28. 



 

 

 

1
0
6
 

Table 5.28 Summary of the effects of inhibitors on Lineweaver-Burk plots 1/R versus 1/S  

 Inhibition functions Slope Intercept on ordinate Eqs. 

Competitive 

inhibition 

 
  

  
     

      

      
  
   

   
   

  

    
    

  

   

  
 

    
 

(5.76) 

 

Non-competitive 

inhibition 

 
  

  
     

     

    
  

 
    

  
   

 
 

  

    
    

  

   

  
 

    
    

  

   

  
(5.77) 

Uncompetitive 

inhibition  
  

  
     

      

  
  
   

 

  
  

  
  
   

    
 

  

    
  

 

    
    

  

   

  
(5.78) 

Haldane inhibition  
  

  
     

       

       (
  

   
)   

 
  

    
  

 

    
    

  

   

  
(5.79) 

S, PAH concentration (ng/mL), ID, inhibitor concentration (mg/L), KID, inhibition constant (ng/mL), Ks, half saturation constant for PAH (ng/mL), R, substrate 

utilization rate (ng/mL.day), Rmax, maximum substrate utilization rate (ng/mL.day). X, biomass concentration (mg/L) 

 

  



107 

 

CHAPTER SIX 

RESULTS AND DISCUSSIONS 

 

6.1 Composition of Real Petrochemical Wastewater Used in the Study  

 

Wastewater treatment plants, especially those serving both urban and industrial 

areas, consistently receive complex mixtures and a wide variety of organic 

pollutants. Groups of compounds present in these mixtures include PAHs, which are 

listed by the US-EPA and by the EU as priority pollutants (Busetti et al., 2006). 

Their concentrations, therefore, need to be controlled in treated wastewater effluents 

due to their toxic, mutagenic and carcinogenic properties (Busetti et al., 2006). 

 

Petrochemical wastewater has characteristics of large water volume and poor 

biodegradability (Zhao et al., 2006; Zhang et al., 2011). Its influent was a mixed 

waste stream from a petrochemical industry producing dyestuff, chemical fertilizers, 

calcium carbide, glycol, oxirene, acrylon, synthetic resin and pesticides (Zhang et al., 

2011). Moreover, petrochemical wastewater contains oil, metal salt, sulfide, 

aromatics, PAHs, volatile phenol and other substances apart from nitrogen and 

phosphorus (Ma et al., 2009). 

 

All wastewater used in this study was obtained from a petrochemical wastewater 

treatment plant in Izmir-Turkey. The wastewater treatment plant has a treatment 

capacity of 18000 m
3
/day. The primarily treatment processes of the wastewater 

treatment plant are oil-water separator, neutralization, flocculation, and coagulation, 

dissolved air flotation followed by an aeration (activated sludge system) and 

sedimentation tank as its secondary treatment The real wastewater samples were 

taken from the influent of the activated sludge process after primary treatment. The 

activated sludge was taken from the recycle line of the sedimentation unit of the 

aeration tank. The properties of the real wastewater used in the present study are 

given in Table 6.1 

 

 



108 

 

Table 6.1 Characteristics of petrochemical industry wastewater  

Parameters Values 

 Minimum Mean Maximum 

pH 7.05 7.12 7.52 

Temperature (
o
C) 19.4 20.4 22.8 

DO (mg/L) 2.1 2.2 2.8 

CODtotal (mg/L) 724 812 944 

CODdis (mg/L) 611 642 756 

BOD5 (mg/L) 112 128 144 

NH4-N (mg/L) 1.90 2.20 4.36 

NO3-N (mg/L) 1.45 1.80 2.45 

NO2-N (mg/L) 0.02 0.04 0.80 

Oil-grease (mg/L) 187 206 406 

MLVSS (mg/L) 2800 2900 3000 

TSS (mg/L) 351 485 564 

Cd (µg/ L) 2.95 3.18 4.57 

Cr (µg/ L) 1.96 4.55 6.75 

Ni (µg/ L) 24.10 25.08 36.78 

Pb (µg/ L) 10.78 12.76 16.78 

Zn (µg/ L) 103.30 352.90 455.30 

Fe (µg/ L) 1085 2587 2895 

ACT (ng/mL)
 

22.74 23.30 24.74 

FLN (ng/mL)
 

12.23 14.85 16.35 

PHE (ng/mL)
 

10.71 12.18 14.11 

ANT (ng/mL)
 

0.31 0.50 0.71 

CRB (ng/mL)
 

0.21 0.42 0.68 

FL (ng/mL)
 

0.45 0.97 1.20 

PY (ng/mL)
 

0.71 0.94 1.16 

BaA (ng/mL)
 

0.04 0.06 0.07 

CHR (ng/mL)
 

0.01 0.14 0.16 

BbF (ng/mL)
 

0.03 0.04 0.04 

BkF (ng/mL)
 

0.01 0.02 0.02 

BaP (ng/mL)
 

0.01 0.02 0.02 

IcdP (ng/mL)
 

0.01 0.02 0.02 

DahA (ng/mL)
 

0.03 0.04 0.04 

BghiP (ng/mL)
 

0.01 0.01 0.01 

Total PAHs
 

47.64 53.52 59.39 

 

 



109 

 

The influent CODdis, TN, TP concentrations in wastewater used in batch reactors 

were 642, 26 and 12 mg/L, respectively. The NH4-N, NO2-N and NO3-N 

concentrations in wastewater used in batch reactors were 3.18, 2.00 and 0.30 mg/L, 

respectively. The oil-grease MLVSS and TSS concentrations were 342, 2900 and 

485 mg/L, respectively. The influent total PAHs concentration was 53.52 ng/mL. 

 

The CODdis, total PAH, BOD5 and the concentrations for other parameters given 

in this table are characteristic for petrochemical industry wastewater and exhibits 

similarities with the petrochemical industry wastewaters used by Manoli and Samara 

(2008) and Busetti et al. (2006) in their studies.  

 

The composition of the wastewater generated from a refinery is very much 

dependent on the complexity of the process. Sarathy et al., (2002) investigated the 

performance of the aerobic batch biological reactor treating petrochemical 

wastewater. In their study, the refinery wastewater contained 510 mg/L of CODdis 

and 234 mg/L of BOD5. Dold (1989) showed that the petrochemical wastewater 

contained BOD5 and CODdis levels in the range of 150–350 and 300–800 mg/L, 

respectively. The oil-grease concentrations were 3000 mg/L while the, suspended 

solid (SS) concentration were more than 100 mg/L. The BaP, heavy-metal a chrome 

levels were between 1 and 100 mg/L, between 0.10 and 100 mg/L and between 0.2 

and 10 mg/L. 

 

6.2 Removals of CODdis and PAHs from Real Petrochemical Wastewater in 

Batch Reactor 

 

A couple of batch studies were performed to determine the CODdis and the total-

individual 15 PAHs removal efficiencies under aerobic conditions in batch scale 

reactors. The aerobic batch reactors were filled with 400 mL real petrochemical 

wastewater and 300 mL inoculums (See Table 5.3 in Chapter Five for operational 

conditions). Influent, effluent values of the wastewater and removal efficiencies after 

30 days of operation time in aerobic batch reactor system were given in Table 6.2. 

 



110 

 

Table 6.2 Influent, effluent values of wastewater and removal efficiencies after 30 days of operation 

time in aerobic batch reactor system  

 Values 

Parameters Influent  

wastewater 

Effluent 

wastewater 

Removal 

Efficiency 

(%) 

CODdis (mg/L) 642 206 68 

BOD5 (mg/L) 128 48 63 

NH4-N (mg/L) 3.10 0.97 69 

NO3-N (mg/L) 2.00 0.58 71 

NO2-N (mg/L) 0.30 0.10 67 

Oil-grease (mg/L) 342 98 71 

TSS (mg/L) 485 105 78 

Cd (µg/ L) 3.18 1.15 64 

Cr (µg/ L) 4.55 1.96 57 

Ni (µg/ L) 25.08 9.21 63 

Pb (µg/ L) 12.76 5.78 55 

Zn (µg/ L) 352.90 103.3 71 

Fe (µg/ L) 2587 985 62 

ACT (ng/mL)
 

23.30 6.56 72 

FLN (ng/mL)
 

14.85 7.87 47 

PHE (ng/mL)
 

12.18 3.94 68 

ANT (ng/mL)
 

0.50 0.38 24 

CRB (ng/mL)
 

0.42 0.34 19 

FL (ng/mL)
 

0.97 0.79 19 

PY (ng/mL)
 

0.94 0.85 10 

BaA (ng/mL)
 

0.06 0.05 11 

CHR (ng/mL)
 

0.14 0.12 14 

BbF (ng/mL)
 

0.04 0.04 12 

BkF (ng/mL)
 

0.02 0.02 11 

BaP (ng/mL)
 

0.02 0.02 14 

IcdP (ng/mL)
 

0.02 0.02 11 

DahA (ng/mL)
 

0.04 0.03 17 

BghiP (ng/mL)
 

0.02 0.01 13 

Total PAHs (ng/mL)
 

53.52 21.04 61 

 

The flow rate and HRT were constant as 0.30 L/d, and 2.3 days, respectively. The 

F/M ratio and OLR in the aerobic batch reactor system were measured as 0.03 

gCODdis/gMLVSS.day and 0.096 gCODdis/L.day, respectively (See Table 5.2 in 



111 

 

Materials and Methods). MLVSS concentration in the aerobic batch system was 2.9 

g/L. 

 

To verify the ability of the aerobic batch reactor to degrade the organic 

contaminants of the petrochemical industry wastewater, some key parameters 

including the CODdis and 15 individual PAHs were analyzed in the influent and 

effluent wastewater of the aerobic batch reactor. CODdis and PAHs were selected as 

the indicator for biodegradability of the petrochemical industry wastewater.  

 

The adaptation period is very important since the bacterial population used as seed 

is going to be exposed to the petrochemical industry wastewater in the aerobic batch 

reactors. To acclimate the aerobic biomass to the petrochemical wastewater, the 

aerobic batch reactors were operated through 30 days to start-up period at a SRT 20 

days. Aerobic batch reactor reached steady-state conditions after an operation period 

of 14 days.  

 

 

Figure 6.1 CODdis variations through operation period in aerobic batch reactor, SRT= 20 days    (all 

the COD concentration in figure are CODdis) 

0

10

20

30

40

50

60

70

80

90

100

0

100

200

300

400

500

600

700

800

0 2 4 6 8 10 12 14 16 18 20 22 24 26 28 30

Operation time (d) 

P
er

ce
n

t 
C

O
D

 r
em

o
v
a
l 

ef
fi

ci
en

cy
 (

%
) 

C
O

D
 c

o
n

ce
n

tr
a
ti

o
n

 (
m

g
/L

) 

Influent COD conc. (mg/L) Effluent COD conc. (mg/L) COD removal eff.



112 

 

After 30 days of operation period the CODdis, BOD5, total PAHs concentrations 

decreased from 642 mg/L, 128 mg/L, 53.52 ng/mL to 206 mg/L, 48 mg/L, 21.04 

ng/mL in the effluent of the aerobic batch reactor system (Table 6.2). The CODdis, 